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Fig. 1. Creep rupture test results of Ist
‘experiment.
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Table 1. Chemical compositions (%) of specimens (2nd experiment).

No. C Si Mn Cr Mo wo | ‘ v Other
204 0-07 0-25 047 9-49 0-89 — 0-07 0-11

205 0-07 021 0-44 9-29 0-96 — 0-10 0-18

206 0-09 0-23 0-46 10-01 0:93 — 014 0-25

207 0-09 0-38 0-49 9-62 085 — 0-14 0-23 Ti 0-03*
208 0-07 0-42 0-43 9-70 0-84 016 0-13 0-24 Ti 0-03*
211 0-07 0-38 0-48 9-33 0-75 011 010 015

212 0-07 0-38 0-49 9-36 076 013 0-10 0-19 (Y 0:31)

* added Ti 0°18%, 1 adding %.

* EmTEMBAANCTHRSE BESBS 176 WM42ES AUTERM
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Table 2. Chemical compositions (%) of specimens {(experiment for effect of Cu).
No. ¢ | s | M| o | M Cu Nb v W
9 0-11 0°65 0-51 9-22 0-98 — — —
02 . 015 0-72 0-57 9-22 . 085 1-00 —
03 , 0-13 076  0-62 9:05 ¢ 085 1-90 ’ — i —
04 i 016 0-72 & 0-58 9-14 | 0°80 3-00 — i —
213 009 | 044 | 0¥ | 971 ' 0-85 220 | 018 | 021 | 013
|
Table 3. Effect of Cu on the mechanical properties of 9CrlMo steels.
Oil quenched and tempered 100°C/h cooled and tempered
No. Steel Tensile | Elon- |Reduction Charp Z Tensile | Elon- |Reduction i(:}?a;f ty
strength | gation of area "Ig‘l)jg strength | gation | of area | va]fue
(kg/mm?) (%) (%) (kg-m/cm?) (kg/mm?) (%) (%) i(kg—m/cmz)
9 | 9CriMo 7220 | 26'4 | 630 158 467 | 350 | 603 05
02 | 9Cr1MolCu 74°5 27797640 2°5 677 293 62°5 15,
03 | 9Cr1Mo2Cu 84:0 23°6 641 6-4 84-5 24°3 61°0 4-5
04 | 9Cr1Mo3Cu 86-2 24-5 64-0 10-3 86-0 243 61°0 50
211 | 9Cr1MoNbVW 785 243 737 29 49-8 357 68°8 2+1
213 | 9Cr1Mo2CuNbVW 77°5 24-0 69°5 89 780 22-9 69'5 7°9
20 650°C ¢/ ¥ — T HERE T80
e ~b 2l 205 . oo REF2ICOoOWTHBEBEARRE
f: L X ————— *\$%6°° : L& ow, 1000°C 55 100
3 204 3 206 o é@*ix °C /hr %L, 700°C /hrigE L
10 | | | I 1 N e SR Y 1 N = -
g 2 - — POHHERL .
s . n\_/”D 208 Fig. 2 3 2 REBAB D7 U —
g G 2NF e 20 THREERY. WEANREEL
= -~ 204 = i
- &H» 10 ‘*.,\‘* ﬁ?-/gx Oafh*Loc STk Nb, V 3 Xt Nb,V,W
| " a0d” N DEATEIMB T 35 0 REF75 7 Y
5 . 1 — ! 1 p 1 1 41 — 7“6&%%&@2%7—1:“1/ Nb,V, Wiz
10 2 4 6 8100 2 4 6 81000 2 4 6 810 AR A
e ¢ P00 029 MoHERTHAPRS
upture time (hr)

Fig. 2. Creep rupture curves of 2nd experiment.
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Fig. 3. The effect of Cu on creep rupture strength of 9CrlMo steel. 3. 9CrIMoHFIcH LI T
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Fig. 4. Creep rupture curves of 9CrlMo NbVW steel (211) and

9CrIMo2Cu Nb V W steel (213).
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Fig. 5. Creep rupture curves of No. 8319.
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